Parts diagram/R13P/STD /2502

O o0 N1 N Ul AW N -

S Y
O 00 N AN Ul AW DN~ O

PART NO
PrEHR IS

2170004
2080175
60538
2010220
2120022
2080230
60629
2080212
60387
2130030
60429
60385
2080179
2090032
2090047
2080228
2030286
2080130
60386

CHINESE/ <7 £ %k

R133Z 558

R13 BRAEHE &

e IR - RS ZE AN 2 AR
AT I S WA

INEEV: B2t

D164

5§ I AF-R1SPHE A AT HAF:
FIT LA

DESCRIPTION

Jockey wheel

Tow coupler
Reinforce plate
Bolt

Bracket

Jockey wheel clamp
Tow bar

Rear lamp cable

M Y AR 13 26 ) 3247 FU 18] 28 AR R4 Mud guard bracket

RRHLHT SOt (578)
Mg Y - RIS 2 23R
Mg Y 1RSSR FL R
R13E 254

T TR

P 3%

R13Z:#UBR750

D16 $ 5

36AHHL

Reflection
Reflection bracket
Mud guard

Wheel

Eye bolt

Feeding spring
Axle UBR500
Spring holder
Battery

S¢S AR 135 (0 242 FL 1 2 A - #F Mud guard bracket

Q
2

S S T S T NG T N Y N S N S S Y



20
21
22
23
24
25
26
27
28
29

60614
2010176
80137
60615
80136
2160030
2090053
80139
80047
2160001

PART NO
PreHES
40382

2040011
2010133

MY - RSP R IR A
FEL ML [P E R A
RISPRRMLEIT A&
¢S 1R 1 3P A J S 4%
RIPHER A

R R

B b

RUSPFRIRA &
RISHUR O A

PER 2 R

Battery clamp
Battery fix bolt
Rear lamps assy.
Back bracket
Feeding hopper
Emergency cable
Hinge pin

Drum housing
Discharge chute

Feeding control cable

CHINESE/ th <7 £ %5

JEHHE RSP T30
R137KJ]
ShN Fite

DESCRIPTION

Rotor/Drum assy.
Blade
Blade bolt

O U (S =N

QTY

12



PART NO

NOE( YRR TS CHINESE/ #1 X £FR DESCRIPTION
Jrs

1 80138 RI3PJIEH A Rotor/drum housing
2 60927 AR 13D ST RPM counter

3 1800405 Sdat Key

4 2080173 SPB175-2-2012-40 Rotor pulley SPB175-2-2012-40
5 2030091 S ES Plate washer

6 60606 IR R 1 3P iz 5 58 0 Belt cover

7 60394 e 38 {-R 13 Jlz 77 B5. 1 5 B @ dl Belt cover front bracket
8 80140 RIPHH T L Pump

9 2010148 2R A Tension bolt pump
10 60604 I A-R13PIE LK B A Tension plate engine
11 60924 5t 38 :-RUBPYE A LA D) i A [ €1 Engine fix plate right
12 2010178 % BAL IR 5 AL Tension bolt engine
13 2030053 LT Cushion block

14 2090064 =M Pump belt

15 2050047 N L Engine

16 2080056 ST () Gasoline tank

17 60399 I AR 1 3386 FEAR Tank clamp

18 60381 IR - R 3R 5 B0 Bumper

19 2080055 6 320 45 i 3L Cap bumper

20 2010177 I A Tank bolt

21 60610 BB E-RIPEFIHUKESEE  Engine plate

Q
2

L N T S e S N AN T NS B e A R e e T T e =



REF
NO
2
23
24
25
26
27
28
29
30
31
3
33
34
35
36
37
38

PART NO
PreH S
60621
60617
80141
60619
2080197
2160006
2130094
2130018
2020047
2030093
2030381
2130002
2020049
1800399
2030382
2010210
2060008

CHINESE/ 1 &7k

I A-R1BPIE ML ZE N EE MR [E] %81 Engine fix plate left

% 38 --R 1 3P 20 47 B A
R13P [®HHE

M 98 - R 1 3P 1 21 i S A A
T IH

P il %

ok FL 2%

ek

=y: Lite

WS RS (Fehl)
RI3PAMll 3¢ b &

B

SPA85-01-1210-1-1/ 84k L5 s s
L -
RI3PP M 5 £

F#

DAY

DESCRIPTION QTY

Valve cover

Valve assy.

Valve plate

Grease nipple
Controller

Relay

Hose couple

Drum belt

Plate washer

Bush outside

Engine to drum pulley
Engine to pump SPA85-01-1210-1
Key

Bush inside

Circlip

N e N T e NN T S = N SN

D ring



PART NO
e

2130027
2130029
2130028
2130031
60630

CHINESE/ th < £ %4

MAHLRATAH A (ZM)

R MR IEAT

MAHLRBATAH A CHM)
RRHLM S etk (18178

5§ IE - RSP WAL AT AR A1

DESCRIPTION

Rear lamp group left
Plate lamp

Rear lamp group right
Side reflection

Bracket

QTY

—_ NN =, N -




O 00 N N Ul A~ WL DN

N = = = e e e e e e e
S O 00 N N Ul AW DN, O

PART NO
PrEHR e

2090030
2090021
60636
60635
2090049
2090050
60638
60631
2090052
2130010
2130008
2130040
2160004
60722
2090029
60721
2090025
60720
2090051
60634

CHINESE/ 1 &7k

MR IRRE (ZE9T)
ESREL i Vi

¢ YA f1:-R 1 3PP} [ el 1

DESCRIPTION

Shoulder bolt
Joint bearing

Tray hinge

W f-R1BP 22 AT SoARHR A Tray cover

T TR
E0A

WS A -RUSPHERT T s et i i
WE IR A -R13P 22 AT AR

B Al
PROZATARIF 5K
S ALHAR
VAR
=GR R

PEE-D16 HEMHe AT

R IR (ZE4T)

FEEE-D16 L HEATHE T

ERERELHES

Eyebolt
Spring

Lock plate
Connecting plate
Pin

Micro switch
Reset button
Indicator
Control switch
Lock hinge
Shoulder bolt
Release lever

Lubricant bearing

PEREIE-D16 L2 2HEFT B BRI Lock base

i

Spring

W I A1-RUBPHER} [ 22 AEATEf AT Panic bar

QTY

= T T =N TR RN OO I RSN ORI RN SO N



PART NO

NO CHINESE/ #1447k DESCRIPTION QTY
e

21 60633 WU R 1 3PS 75 FE 4% Flap strip 1
2 60639 WU PE-RUSPYER 3L 30 Tray 1
23 60930 W5 ¥R 13PFE & 5 % [ B 5 Tray locker 1
24 2080222 43 i Lock pin 1
25 60640 W9 E-R 3P R} L 20 Hopper 1
26 60637 W 3A :-R13Ps | 2k 2ot G4 Cable connect base 1
27 2080065 WA ISP 3 SR EEE  Cable plug 1
28 2160030 R13P& 2L TR Emergency cable 1
29 60632 W E-RIPHER 1M Cable cover 1
30 2080045 JE v 45 B 7k 2 3L Water proof seal 1
31 2080108 piip SRR D =y Emergency switch box 1
32 2080044 SEFF 12 Emergency switch 1
33 2080177 £ 25 4% Cap 2
34 2130097 D16 477 Flap 3

REF
No  CARTNO - NESE) i 2R DESCRIPTION QTY
Cn PR

Jrs

1 40383 YA E-R13PHE R} 4R S Feeding roller 1
2 60626 BEEE-R13PFERHR Il AR P4 Bearing washer 1
3 2080093 A 6207-27 Bearing 2
4 60609 Wt 38 {1 -R13P gl Rl 4 S ZR 54 Roller bracket 1
5 2080197 T M Grease nipple 1
6 2010262 il Circlip 1
7 2190030 sk Coupler 2
8 2080211 WEEL D1k Hydraulic motor 1



9

REF
NO

#www%,
dn

60618 MY - R13PHE 3 Hipl

PART NO

CHINESE/ ¢ £
WPRHE o
2130015 DR
2190032 1CB-18-06WD
2130011 P B 2

P [ 2% P

PARTNO CHINESE/d1 3 £ %%

/| b /J\
YRS
2020050 SPA140-01-1610-284E 25 5 44

60613 ¢ S {1 -R 1 3Py % JAs e BBEAR R A

Hook plate

DESCRIPTION

Coupler
Return coupler
Valve unit

Mag switch

DESCRIPTION

Pulley
Pump bracket

QTY

N o~ W -

QTY



~N & U1~ W

© o J Ul AW N =
o

O S S SNy
~N &N Ul AN =, O

1800404

2080209
2190001
2190031

PART NO
PrEHR s

60603
2130017
60830
2090028
2090046
2130019
60620
60397
60395
2080004
60607
60849
60926
60625
2080223
80144

T
U A S
e 5

HE %
FELh ik

CHINESE/ H1 X £ FR

Hras

WS¢ YA - R 1 3P (AR

ek

FEEFA-D 1M ik 1 2225 i
THAF 85 3 O [

Wi oL 18 2

WE IR AF-R13PE T) FESE AR AT
Mg Y f1:-R 1 3Pl 7R $2f

WS¢ S8 A - RSl 2R 34 2 0
N

Mg S f1-R 1 3P 7 (M b L P A
FEREAE-D16TERHR Ll
PERFIF-RISPHERMR SR H
PEFE-RISPPERLR SR TEAR
ERENEHEN

PERHRAL A

Key

Transmission unit
Pump

Inlet coupler

Outlet coupler

DESCRIPTION

Rotor assy.
Rotor housing

Hose coupler

Outlet mounting base

O seal
Outlet filter
Coupler

Anvil mounting bracket

Bearing holder right
Bearing cover
Bearing

Insert left

Feeding roller limit
Spacer roller pivot
Washer roller pivot
Bearing

Feeding roller

—_ = e e

Q
2

S N T e NG T S G G O GG



18
19
20
21
22
23
24
25
26
27
28
29
30
31

60628
60611
60612
60605
2040010
2090044
60623
2080221
2130096
60925
60929
60608
2130071
60627

PART NO
PrEHR IS

60928

2010263
2080224
2030372
2030379
2030383

WS¢ S f1-R 1 3P 7 M e B 4 TR A1
Mg YA AR 1 3P 35 s A

WS A -RSP PR} 1R R A
WY R 13PHE AR b B
RI3% J)

[E]3H 1 9§ 2

WS¢ YA 1R 1 3P Bz i B ] e AR A
G Ll g

AR s
FEREE-RISPHRL [ %E B
FEEFF-RISPAS o 4 5 AT
Mg S f1:-R 3Pl 7R FL A5 AR
EESUBIPS

Mg Y f1:-R 1 3P A5 4 o B B A

CHINESE/ H1 < &
YEREIE-RI3P S E
LR

60/28Z.Z 17K
RI3PIRE (i &
RI3PIE & Bk

R13PH A4 5y JAE

Hinge left
Cover

Output base
Roller cover
Anvil

Return filter
Belt cover holder
Tank cap

Rpm reader
Reader bracket
Cover slot
Insert right
Micro switch

Hinge right

DESCRIPTION

Washer
Circlip
Bearing
Positioner
Shaft
Bracket

—_ e e e e e e e e e e e e

QTY

O U NG N



REF

NO PART NO CHINESE/ 13z 2 %R DESCRIPTION QTY
Lo |PPRHREY
b
1 60404 5 a5 Deflector 1
2 2010025 ef Bk GB/T 5781 M8 x 20 Bolt M8*20 2
3 2010021 BZWEREMS x 1.25 4@ 2k A/ Nylonlock Nut M8 2
4 2010017 SEALE GB/T 95 8 Washer 8 16
5 2010038 S GB/T 95 10 Washer 10 2
6 2010044 R IR M10%20 Knob M10*20 1
7 40227 Hek R Output top 1
8 60852 ek O % FAR Rotation locker 1
9 1260094 HoB O E Sk Positioner 1
10 60722 AT il Lock kit 2
1 2010091 NN GB/T 5781 M8 x 16 Bolt M8*16 2
12 60379 HR O T ER Output bottom 1
13 60392 HUBE O HeAR Fixer 1
14 1260002 Ay AmpIEE L ERT I Adjust washer 1
15 2030359 HRE T BR v 4 Direction limit 1
16 60406 HUBE O Hui Spacer 1
17 2010104 < f 1B R GB/T 5781 MS x 35 Bolt M8*35 4
18 2010018 T 3B GB 93-87 8 Spring washer 7
19 2010020 2 GB/T 41 M8 Nut M8 5




